250cc WATER COOLING ENGINE PARTS CATALOGUE

K1 o R

Model |250CC WATER COOLING ENGINE

Draft 1 VENTILATION SYSTEM

Part No| YYSLL2500100

-

NO. Part NO. Chinese Name Description QTY
1 |YYSLL2500001 EEmE High Pressure Fuel Tube 1
2 |YYSLL2500002 EEMEY IR Bracket 1
3 |YYSLL2500003 BEEA Rubber A 1
4 |YYSLL2500004 B Rubber B 1
5 |YYSLL2500005 HWEBRE GEfR) M12X28 Bolt,Fuel Tube M12x28 1
6 |YYSLL2500006 HEEE GEfR) M8X25 Bolt,Fuel Tube M8x25 9
7 |YYSLL2500007 i &8 Gasket ¢8 2
8 |YYSLL2500008 i o 12 Gasket 12 4

1w




2 AL Model [250CC WATER COOLING ENGINE
Draft2  |CYLINDER HEAD COVER COMP Part No| YYSLL2500200

NO. Part NO. Chinese Name Description QTY
1 |YYSLL2500201 ’ﬁ{ﬁl;&ﬂé Cover, Cylinder Head 1
2 |YYSLL2500202 WAk Joint, Breather Tube 1
3 |YYSLL2500203 WA = Yk Trifurcate Joint,Breather Tube
4 |YYSLL2500204 WEE Breather Tube 3
5 |YYSLL2500205 WEERE Circlip, Breather Tube 6
6 |YYSLL2500206 WSk Clip,Breather Tube 1
7 |GBI/T5789-M6x50 12: =5 WE M6 X 50 Flange Bolt M6x50 4
8 |YYSLL2500207 ZE e R AN Bracket,Air Cleaner 1
9 |GB/T5789-M6x25 122 MEAEM6 X 25 Flange Bolt M6x25 1
10 |YYSLL2500208 ENEH & 10X d8X16 Pin Dowel ¢10x¢@8%16 2
11 |YYSLL2500209 WMERALIE Plug 1
12 |YYSLL2500210 O%l O Ring 1
13 |GB/T5789-M6x12 1EZIEAME X 12 Flange Bolt M6x12 3
14 |GB/95- ¢ 6 P D6 Gasket (6 2
15 |GB/T818-M5X15 - UBEETM5X18 Cross Screw M5x18 1
16 |YYSLL2500211 AR Rocker Arm,Air Intake 1
17 |YYSLL2500212 HEA T3 Rocker Arm,Air Outlet 1
18 |YYSLL2500213 i, HERRRE O 18| O Ring 2
19 |YYSLL2500214 SR Rocker Arm 2
20 |YYSLL2500215 WA ER Breather Plate 1
21 |YYSLL2500216 AT Sk 735 25 45 B Gasket, Cylinder Head Cover 1




K3 Lk

Model |250CC WATER COOLING ENGINE

Draft 3 CYLINDER HEAD COMP

Part No| YYSLL2500300

NO. Part NO. Chinese Name Description QTY
1 |YYSLL2500301 AT Sk Cylinder Head 1
2 |YYSLL2500302 AT Valve, In. 1
3 |YYSLL2500303 HAT] Valve, Ex. 1
4 |YYSLL2500304 S ThE Oil Seal, Valve Stem 2
5 |YYSLL2500305 O CRITEED Washer, Valve Spring 2
6 |YYSLL2500306 ST R Spring, Valve Inner 2
7 |YYSLL2500307 STV R Spring, Valve Outer 2
8 |YYSLL2500308 PRERES (K IE) Retainer, Valve Spring 2
9 |YYSLL2500309 B CRITHED Cotter, Valve 2
10 |YYSLL2500310 Shaviil- - Inner Hex Bolt 1
11 |YYSLL2500311 HER O WL B2k M8 x Bolt, Ex. Valve Stud M8x 2
12 |YYSLL2500312 k1t 2E DTRTC Spark Plug DTRTC 1
13 |YYSLL2500313 ENIEY & 10% & 8x16 Pin, Dowel ¢10x(p8x16 2
14 |YYSLL2500314 [ By Camshaft 1
15 |YYSLL2500315 Y R Camshaft Fixing Plate 1
16 |GB/T5789-M6x22 V£ 2L IEAEME X 22 Flange Bolt M6x22 2
17 i IR REM8 Bolt M8 4
18 |YYSLL2500316 i b8 Gasket (8 4
19 |YYSLL2500317 R R Clip,Intake Pipe 1
20 |YYSLL2500318 R Intake Pipe 1
21 7S A IEHEM6X16 Inner Hex Bolt M6x16 9
22 |YYSLL2500319 OZY & O Ring 1
23 |YYSLL2500320 iR 1
24 |YYSLL2500321 JE A R 1
25 |YYSLL2500322 HiEBe |2 1
26 |YYSLL2500323 TEET = 1
27 |GB/T5789-M6x16 12 ME M6 X 16 Flange Bolt, M6x16 3
28 |YYSLL2500324 TR ORI O Ring 1
29 |GB/T5789-M6x22 V£ IEAEME X 22 Flange Bolt, M6x22 2
30 |YYSLL2500321 AL AN Paper Gasket, Cylinder 1




K4 ALK

Model |250CC WATER COOLING ENGINE

Draft 4 CYLINDER COMP

Part No| YYSLL2500400

NO. Part NO. Chinese Name Description QTY
1 [YYSLL2500401 ENEY d10X d8X 16 Pin, Dowel ¢10x(p8x16 2
2 |YYSLL2500402 KGR Cylinder 1
3 |GB/T5789-M6x22 VR 2R M6X22 Flange Bolt, M6x22 2
4 |YYSLL2500403 KE Tube 1
5 |YYSLL2500404 i Spring 1
6 |YYSLL2500405 i Clip 2
7 | YYSLL2500406 B AT Chain Stem 1
8 |YYSLL2500407 VHE S Chain Adjusting 1
9 |YYSLL2500408 PR AR AR Gasket, Chain Adjusting 1




K5 i Model [250CC WATER COOLING ENGINE
Draft 5 RIGHT COVER COMP Part No| YYSLL2500500
5 24 .
1 5—'"5‘{'_:1“:@--\‘ /C’}____.l _7 @ 21 Q@ t@)) 24 %%QA}gg:z%
P R O W
< -~ 18 (19 14‘50 )
1 7___,.—4—_"’ _ J 26 1.3 14 \'\
= - e
3 s "3’10 T <
16 9
L5 S——as_ -

NO. Part NO. Chinese Name Description QTY
1 |YYSLL2500501 4 Cover, R. Crankcase 1
2 |GB3452.1- 19 MLy R %5 454 el & 19 Seal O-Ring, Oil Level Gauge, 19 1
3 |YYSLL2500502 BIRGEN Oil Level Gauge 1
4 |YYSLL2500503 VE Oil Filter Screen 1
5 |YYSLL2500504 VI oY) EfL Spring, Oil Filter Screen 1
6 |YYSLL2500505 VB 22 0% O Ring,Qil Filter 1
7 |YYSLL2500506 JEM 75 Oil Filter Cap 1
8 |YYSLL2500508 a4t Paper Gasket, R.Crankcase Cover 1
9 |YYSLL2500509 MEZfL%E Plug 1
10 |YYSLL2500510 oyt O Ring 1
11 |GB/T5789-M12x15 VEZI2HEM12%x15 Flange Bolt M12x15 1
12 |YYSLL2500511 M Gasket 1
13 |GB/T5789-M6x70 VEZ M2 HEM6XT70 Flange Bolt M6x70 3
14 |GB/T5789-M6x40 VEZ M2 M6x40 Flange Bolt M6x40 5
15 |GB/T5789-M6x25 VEZ M2 M6X25 Flange Bolt M6x25 3
16 |GB/T5789-M6x80 VEZ 2 M6%80 Flange Bolt M6x80 1
17 |YYSLL2500512 BN & 8x & 6x14 Pin, Dowel ¢p8x(p6x14 2
18 |YYSLL2500513 TKIE 4R Paper Gasket,Pump 1
19 |YYSLL2500514 IKZE M-S Impeller,Pump 1
23 |YYSLL2500517 K E Pump Shaft 1
24 |YYSLL2500518 KA Clip,Pump Shaft P
25 |YYSLL2500519 K 2t 7k Bearing,Pump 9
26 |YYSLL2500520 NiEES) Qil Seal 1
20 HH D6 Gasket ¢6 1
21 |YYSLL2500515 55 7K 5 3 Waterproof Gasket 1
22 |YYSLL2500516 24 Seal Ring 1
27 |YYSLL2500521 e Impeller Cover 1
28 |YYSLL2500522 i1 8 R Spring Seat 2
29 |YYSLL2500523 P Spring 1
30 |YYSLL2500524 B Rubber 1
31 |YYSLL2500527 17 7K JR& Waterproof Seat 1




K6 HFE R

Model |250CC WATER COOLING ENGINE

Draft 6 RIGHT CRANKCASE COMP

Part No| YYSLL2500600

NO. rFdrt INU. e iNdiie uesCHpuuIl TY
1 |YYSLL2500601 V¥ TuN Right Crankcase Assy 1
2 |YYSLL2500602 SENLES & 10x ¢ 8x14 Pin, Dowel ¢ 10x ¢ 8x14 2
3 |YYSLL2500603 mEEZmE (D Cushion Collar, Engine Mount (Inner) 1
4 |YYSLL2500604 mEEZEE b Cushion Collar, Engine Mount (Outer) 1
5 |YYSLL2500605 (oFit]:] O Ring 2
6 |YYSLL2500606 Rk BB FEMBX 177 Bolt, M8x177 2
7 |YYSLL2500607 m R High Pressure Fuel Tube 1
8 |YYSLL2500608 22 ) Seal Ring 2
9 7N IREEM6x12 Hex Bolt M6x12 1
10 |YYSLL2500609 A At Paper Gasket, Crankcase 1
11 |YYSLL2500610 YA B 2% Timing Chain,Cam 1
12 |YYSLL2500611 EOALaR Tension Stem, Cam Timing Chain 1
13 INFIEREME X 12 Hex Bolt M6x12 1
14 D6 Gasket @6 1
15 |YYSLL2500612 Rk B8 FEMBX 185 Bolt M8x185 1




K7 ok SR

Model |250CC WATER COOLING ENGINE

Draft 7

LEFT CRANKCASE COMP

Part No| YYSLL2500700

.
—
22— \\\\;\D
| I

NO Fdit INU. CIHITeSe Ndile pestiipuulnl Q I-Y
1 |YYSLL2500701 7 h i AE 14 Left Crankcase 1
2 |GB/T276-6205 R Bk K 6205 Bearing,6205 1
3 IRETHIZRNK 14/16 Bearing NK 14/16 9
4 |GB/T276-6301 TRV BR 746301 Bearing 6301 1
5 |YYSLL2500702 o Rk R [ 5 T Fixing Shaft,Rear Absorber 1
6 |YYSLL2500703 SRR SN Outer Bush,Engine Mount 1
7 |YYSLL2500704 HZEN A E Inner Bush,Engine Mount 1
8 |YYSLL2500705 Ot g O Ring 2
9 |YYSLL2500706 R ZE B H [ 2 B Fixing Pin, Brake Shoe 1
10 |GB/T6187.1-M8 AR IEREMB Flange Lock Nut, M8 1
11 |YYSLL2500707 TR EL IR MBX 177 Bolt, M8X177 2
12 |YYSLL2500708 YikpEE Gear Box Cover 1
13 |GB/T276-6304 TRVAER$1 7K 6304 Bearing, 6304 1
14 |GBIT276-62/22 TRV ER 7K 62122 Bearing, 62/22 1
15 |GB/T95- ¢ 10 AL PE ¢ 10 Gasket ¢10 1
16 |GB/T5789-M10x12 Wkt E bk 2 igM10x 12 |Flange Bolt M10x12 1
17 |YYSLL2500709 SENLAH ¢ 10x d 8x16 Pin, Dowel ¢ 10X $8X 16 2
18 |YYSLL2500710 ikt E 4L Paper Gasket, Gear Box 1
19 |GB9877-20%32x6 WA 2 75 Tl 3 22x35% 100 Oil Seal, Gear Box Cap, 22x35x100 1
20 |YYSLL2500711 B Breather Tube 1
21 |GB/T5789-M6x%70 VEZIZHM6XT70 Flange Bolt, M6x70 3
22 |GB/T5789-M6%60 VE = A M6X60 Flange Bolt, M6x60 5
23 |GB/T5789-M8x38 VEZ M2 M8x38 Flange Bolt,M8x38 3
24 |GB/T5789-M8x28 vk 22 2 M8x28 Flange Bolt, M8x28 2
25 |GB9877-28x40%8 I Hh AR AR 3 28%40%8 Oil Seal, L. Crankcase, 28x40x8 1
26 |GB/T5789-M6x30 S = RO 2L M6 X 30 Flange Bolt M6x30 1
27 |GB/T95- ¢ 10 HiEE & 6 Gasket 96 1
28 |GB/T5789-M6x125 VEZ M2 HM6x125 Flange Bolt M6x125 1
29 |YYSLL2500712 ey Asbestus 1
1

w
(e}

GB/T5789-M6x16




K 8

i i

Model |250CC WATER COOLING ENGINE

Draft 8

LEFT CRANKCASE COVER

Part No| YYSLL2500800

INO. e v i o s lQTY
1 |YYSLL2500801 ) 25 Left Crankcase Cover 1
2 |GB/818 M5X8 = UBEETM5X8 Cross Screw M5x8 3
3 |YYSLL2500802 N I M6X108 Hex Bolt M6x108 2
4 |GB/T5789-M6x16 VL2 2K M6% 16 Flange Bolt M6x16 1
5 |YYSLL2500803 FEFL K Clip, Brake Hose/Cable 1
6 |YYSLL2500804 TEFE K s Rubber Gasket,Left Crankcase Cover 1
7 |YYSLL2500805 ENEY d10X d8X 16 Pin ,Dowel ¢10x(p8x16 2
8 |GB/818 M5X8 +FIRETM5X8 Cross Screw M5x8 4
9 |YYSLL2500806 b= %4 Guide Plate for Breather 1
10 |YYSLL2500807 oy Asbestus 1




K9 5 ZEE AT Hh il

Model |250CC WATER COOLING ENGINE

Draft 9 PISTON, CONNECTING ROD AND CRANKSHAFT COMP Part No|Y'YSLL2500900

NO. , LY
1 |YYSLL2500901 A A Crankshaft & Connecting Rod Comp 1
2 |YYSLL2500902 I FEIREN IR Steel Ring (1st Ring), Piston 1
3 |YYSLL2500903 1IN Carbon Ring (2st Ring), Piston 1
4 |YYSLL2500904 TEZERRF PR R 2 S Oil Ring Set, Piston 1
5 |YYSLL2500905 VEE Piston 1
6 |YYSLL2500906 TEIERRE Circlip, Piston Pin 2
7 |YYSLL2500907 Vi FEAN Pin, Piston 1
8 |YYSLL2500908 J6 5] e Semi-circle Key 2
10 |YYSLL2500910 DIREERS 54 Plug,Oil Pump 1
11 |YYSLL2500911 N ERE d e i Spring 1

9



Kl 10 CVvT

Model |250CC WATER COOLING ENGINE

Draft10 |CVT

Part No| YYSLL2501000

z
o

1 |YYSLL2501001 F A X Impeller, Primary Driving System 1
2 |YYSLL2501002 EEEAE $27X $17X62 Collar, Primary Driving System, ¢ 27X ¢ 17X 62 1
3 |YYSLL2501003 Tkt Cover, Primary Driving System 1
4 |GB/T818 M4X10 +FH2ET M4AX10 Cross Screw M4x10 3
5 |YYSLL2501004 S Washer 3
6 |YYSLL2501005 MIES) Oil Seal 2
7 |YYSLL2501006 EEEEFLO O Ring 1
8 |YYSLL2501007 ESNIEE Primary Driving System 1
9 |YYSLL2501008 BIERE Roll Rod, Speed Shift, Primary Driving System 6
10 |YYSLL2501009 2R Cushion Rubber 3
11 |YYSLL2501010 AR A Speed Shift Tray 1
12 |GB/T95- ¢ 14 HpE b 14 Washer, ¢ 14 2
13 |GB/T6177.1-M14 12 FEM14 Nut, M14 1
14 |GB/T6187.1-M12 R BNR IR REM12 Nut, M12 1
15 |YYSLL2501011 MNEhEE Subordinate Driven System 1
16 |YYSLL2501012 MNEhEE 5 Subordinate Driven Cover 1
17 |YYSLL2501013 IR N Driven Mainshaft 1
18 |YYSLL2501014 F A] 5 6 Center Gear 1
19 |YYSLL2501015 R R T ¢ 14X $ 27 Washer ¢14X¢27 1
20 |YYSLL2501016 ] FE A & 20X & 32 Washer ¢20Xp32 1
21 |YYSLL2501017 SN S Gear 1
22 |YYSLL2501018 B & Hh Final Shaft 1
23 |YYSLL2501019 AN Final Gear 1
25 |YYSLL2501021 Vi EF34X52X5 Oil Seal 34x52x5 1
26 |YYSLL2501022 Rty Belt, CVT 1

%10 7




K 11 LIRES

Model |250CC WATER COOLING ENGINE

Draft 11  |OIL PUMP COMP Part No| YYSLL2501100

NO.
1 |YYSLL2501101 PTG Oil Pump 1
8 |YYSLL2501107 PR e Oil Pump Shaft 1
2 |YYSLL2501102 DIREERIAN A Cover,0il Pump 1
3 |GB/T5789-M6x28 15 2EIZFE MG X 28 Flange Bolt, M6x28 2
4 |YYSLL2501103 WL ZE S Sprocket, Oil Pump 1
5 |YYSLL2501104 ML 2 5 4% Chain, Oil Pump 1
6 |YYSLL2501105 RS- Circlip 1
7 |YYSLL2501106 HLZEBE B Cover, Oil Pump 1
9 |GB/T5789-M6x12 BEFEMB X 12 Bolt, M6x12 1

Eipta




12 AL B AL Model [250CC WATER COOLING ENGINE
Draft 12 |STARTER MOTOR Part No| YYSLL2501200

NO.

|1 |YYSLL2501201 SRl W Tl Electric Start Gear Shaft 1
2 |YYSLL2501202 TRIE 5% Electric Start Gear 1
3 |YYSLL2501203 JEE R BT A A i Start Clutch Subassembly 1
4 |YYSLL2501204 R A 55 Start Clutch Gear 1
5 |YYSLL2501205 S LS E Start Clutch Cover 1
6 |YYSLL2501206 SR EHR Start Clutch Plate 1
7 |GBIT5789-M6x16 12 2B M6 X 16 Flange Bolt, M6x16 1
8 |GB/T5789-M6x22 11 2EIZFE MG X 22 Flange Bolt, M6x22 2
9 |YYSLL2501207 Jazh ik Start Motor 1

#o12 W




13 i FE AL

Model |250CC WATER COOLING ENGINE

Draft 13 |GENERATOR

Part No| YYSLL2501300

NO. '
1 |YYSLL2501301 N Generator Assy 1
2 |YYSLL2501302 25 18] Magneto Coil, (Stator) 1
3 |YYSLL2501303 fih % 2% Trigger, (Flywheel) 1
4 7S f kB2 MBx18 Inner Hex Bolt M8x18 3
5 |GB/T6187.1-M16 EEBURIREEM16 Flange Lock Nut, M16 1
6 |GB/T5789-M6x30 VE 22 124 M6%30 Flange Bolt, M6x30 3
7 |GB/95- ¢ 16 P 016 Washer ¢16 1
8 |YYSLL2501304 fih 2 2% R e Fixing Plate, Trigger 1
9 |GB/T5789-M6x30 VL2 2K M5% 16 Flange Bolt, M5x16 2
10 |YYSLL2501305 [ F:4Y4 @ 2x14 Pin ®2x14 1

#1830



	150 Long GY6 Engine

